2 3 4 5 6
| VOLUME 2 - DRAWINGS
e o el WATER TREATMENT
B , o e S nSS ST PLANT LOCATION
) /- REDDING H-r..-.r:n..-.-.... .‘,"‘#"‘r
¥ PROJECT X
S PARADISE LOCATION
° o
) CHICO RENO
) @
\ \|‘ LAKE TAHOE _
Serving since 1916 ™S d
FRANCISCO _../) ' . §
\ /___/ o 3
: o O
JFRESNO H/ \ ! 3 i
PACIFIC OCEAN z
,';/— . e ‘— (,! o T 3
/ ) |
C ‘ E 1
BAKERSFIELD — S
° = I
| W | ELLIOT RD. _ 5
_ 7 _
PARADISE / !
SPRINGS : Q};? f
B ./:EARSUN RD. —— ] '
- SAN DIEGO 6‘93 L‘_’fi 1 PEARSON RD.
~T2 CHICO /
VICINITY MAP LOCATION MAP
NTS MARCH 2024 N FOR INFORMATION REGARDING
D THIS PROJECT CONTACT:
BID DOCUMENTS SHEILA NILSEN, P.E.
(530) 243-2113
DESIGN DATE
VERIFY SCALE S. NILSEN PARADISE IRRIGATION DISTRICT SENERA MARCH 2024
[...]
SECONDARY PROCESS LINE (VENDOR USER'S CHOICE USER'S CHOICE USER'S CHOICE USER'S CHOICE
SUPPLIED) | | 0 |USER'S CHOICE ORIFICE, RESTRICTION OPEN
- PROCESS LINES CROSSING P |PRESSURE POINT (TEST CONNECTION)
SECONDARY PROCESS LINE (EXIST) | (NOT CONNECTED) Q |QuANTITY INTEGRATE, TOTALIZE INTEGRATE, TOTALIZE
AUXILIARY / TERTIARY PROCESS LINE R_RADIATION RECORD RN
Y »‘ - PROCESS LINES CROSSING S |sPEED, FREQUENCY SAFETY SWITCH STOP
CONNECTED
AUXILIARY / TERTIARY PROCESS LINE (DEMO) ? ( ) T |TEMPERATURE TRANSMIT
U [MULTVARIABLE MULTIFUNCTION MULTIFUNCTION
AUXILIARY / TERTIARY PROCESS LINE
— - PROCESS GOING TO ANOTHER SHEET v |VIBRATION, MECHANICAL VALVE, DAMPER, LOUVER
(FUTURE) — - A (MATCH LETTERS) ANALYSIS
AUXILIARY / TERTIARY PROCESS LINE W |WEIGHT, FORCE WELL, PROBE
(VENDOR SUPPLIED) 5 | wioom PROCESS LINE FROM ANOTHER SHEET X  |UNCLASSFIED X-AXIS ACCESSORY DEVICE, UNCLASSIFIED UNCLASSIFIED
i (MATCH LETTERS) UNCLASSIFIED
AUXILIARY / TERTIARY PROCESS LINE (EXIST) Y |EVENT, STATE, PRESENCE Y-AXIS AUXILIARY DEVICES
SIGNAL GOING TO ANOTHER SHEET
#2241 ) MATCH NUMBERS 7.AXIS. SAFETY DRIVER, ACTUATOR,
HEAT TRACE ( ) z |POSITION, DMENSION NSTRUMENTED SYSTEM UNCLASSIFIED FINAL CONTROL
ELEMENT
( - SIGNAL LINE FROM ANOTHER SHEET
2 | 20 " (MATCH NUMBERS) GENERAL INSTRUMENT & DIGITAL INTERFACE SYMBOLS
INSTRUMENT SUPPLY / CONNECTION TO
PROCESS LINE CONTINUED FIELD PANEL MCC INACCESSIBLE INSTRUMENT TAG NUMBERING SYSTEM
PROCESS OUTSIDE SCOPE OF DRAWINGS MOUNTED MOUNTED MOUNTED | "\NSTRUMENT
INSTRUMENT | INSTRUMENT | INSTRUMENT INSTRUMENT
IDENTIFICATION SUCCEEDING LETTER(S)
X—X—X CAPILLARY SIGNAL
A ANALOG SIGNAL IN (REFER TO TABLE { FIRST LETTER(S)
N Q%%FEAEET,ETS /XX ABOVE RIGHT)
————————— ELECTRICAL SIGNAL S N
v ANALOG SIGNAL OUT 081016
N~—"
ELECTROMAGNETIC / SONIC SIGNAL
NON.GUIDED A SHARED DISPLAY /XXX /XXX /XXX /XXX
U DISCRETE SIGNAL IN SHARED CONTROL oy Ty XY, ¥y INSTRUMENT ID  DUPLICATE
(ISA STANDARD) —lINSTRUMENT
SONIC SIGNAL GUIDED
\V/ DISCRETE SIGNAL OUT ET 08 101 B
] CAT 5E ETHERNET SIGNAL %?MELTJE\T PROCESS AREA J L LOOP NUMBER
] A PULSED SIGNAL IN \di/ IDENTIFIER
FO FIBER OPTIC SIGNAL
= FLOAT SWITCH PROGRAMMABLE ' X X ' " _— SYSTEM I/O INTERFACE. INSTRUMENT FUNCTION
LOGIC CONTROL it " A4 i %01 DIRECTION OF FLOW 3 OR CONTROL DESCRIPTOR
1+ HYDRAULIC SIGNAL INDICATES WHETHER
= LIQUID LEVEL / SURFACE ZS\ |T1S INPUT OR OUTPUT FIT
INSTRUMENT WITH PURGE OR FLUSHING
Lpf— ot —tt—F4A—  RS-485 2-WIRE MODBUS SIGNAL
A (SPEC), . (SPEC) PIPE SPEC CHANGE 40101 LONG LOOP NUMBER <F> DEVICE 10201 RADAR | - LETTERS, TAG NUMBERS,
~— r}%/ Y  ABBREVIATIONS & OTHER
. VECHANICAL LINK SIGNAL INSTRUMENTS % ANNOTATIONS ARE SIMILAR
) > OR —##v  INSTRUMENT POWER SUPPLY Y PITY  SHARING A COMMON <R> /F){E?EE%RRLATCH'TYPE ¢ TO THE ABOVE INSTRUMENT
38101 38101 HOUSING IDENTIFICATION.
PNEUMATIC SIGNAL m%\LM PILOT LIGHT PANEL @ SAMPLE POINT
()
OR ((T)) RADIO ANTENNA 10101 MOUNTED A DIAPHRAGM SEAL
o o 0 SOFTWARE SIGNAL ALM PROCESS AREA
m PILOT LIGHT FIELD UNDEFINED NUMBER DESIGNATION UNIQUE NUMBER
INTERLOCK LOGIC —l r
10101 MOUNTED . |
UNIDENTIFIED SIGNAL ~— 10-FLT-101
LVL
A PANEL MOUNTED j
‘ PATCH BOARD POINT (I ULTRA SONIC EQUIPMENT TYPE
W 10 7
DESIGN INSTRUMENTATION DATE
VERIFY SCALE J. BOYLES PARADISE IRRIGATION DISTRICT MARCH 2024
BAR IS ONE INCH ON FOR REFERENCE ONLY LPRAWN 0 s PROJECT NO.
ORIGINAL DRAWING PROJECT MANAGER RFP J. ISIDORO WATERW RK WASHWATER EQUALIZER TANK REPLACEMENT LEGEND NO. 1 22-098
0 I (NOT FOR CONSTRUCTION) CHECKED ENG I NE ER S PROJECT DRAWING NO.
IF NOT ONE INCH ON B. YOUNG B
THIS SHEET, ADJUST APPROVED PARADISE, CA SHEET NO.
SCALES ACCORDINGLYI\o |  paTE | REVISION BY | APVD J.RIESS 760 CYPRESS AVE SUITE 201, REDDING, CA. 96001 49
FILENAME: L:\CAD\Projects\22-098 PID WTP Equalizer Tank Replacement\07 Drawings\2298D-N001.dgn PLOT DATE: 3/24/2024 PLOT TIME: 3:38:17 AM




2 |

PROCESS VALVES PROCESS VALVES (CONT.) PROCESS FITTINGS & DEVICES (CONT.) PROCESS EQUIPMENT (CONT.) PROCESS EQUIPMENT (CONT.) PROCESS EQUIPMENT (CONT.)
SYMBOL DESCRIPTION: SYMBOL DESCRIPTION: SYMBOL DESCRIPTION: SYMBOL DESCRIPTION: SYMBOL DESCRIPTION: SYMBOL DESCRIPTION:
ARV-##
AIR RELIEF VALVE SILENT CHECK VALVE
CII-IK'-;{## - SIGHT GLASS BAR RACK ":@:" PERISTALTIC PUMP @ EQUIPMENT MOTOR
AV
AIR VACUUM VALVE N CHECK VALVE IEDI SILENCER
Chic g CENTRIFUGAL BLOWER | | HEAT EXCHANGER
DANINDG BACKFLOW PREVENTER El TELESCOPING VALVE OO0 | STATIC MIXER
BFP-# VALVE TV COARSE SCREEN
~ SONIC FLOW ELEMENT @I BLOWER FAN
&] BACK PRESSURE REDUCING T SLIDE GATE / KNIFE GATE
BPRV- VALVE s SPRAY BAR
ARARA BOILER
COMPRESSOR POSITIVE
; m## BALL CHECK VALVE H STOP LOG TARGET TYPE FLOW - NE SCREEN DISPLACEMENT
T ELEMENT =
GATE VALVE ’ i
@) B NO = NORMALLY OPEN g WEIR TOTALIZING ELEMENT:
BV BAV-t NC = NORMALLY CLOSED o0 POSITIVE DISPLACEMENT
NO NC FLOW SAFETY SHOWER /
_ j EYEWASH STATION
BIF‘V\I### BUTTERFLY VALVE M gggg;a%io VALVE X TURBINE / PROPELLER svilzilél\lgNGS COMPACTOR /
| FLOW ELEMENT L IH
COMBINATION AIR RELIEF / -
CARV-## A P PNEUMATIC VALVE |
AIR VACUUM VALVE UNION _
| OPERATOR |
SCREW CONVEYOR
10| CORPORATION STOP VALVE S SOLENOID VALVE K/\ VENT N
CRP-#t#
| OPERATOR [ il GRIT BASIN
— VENTURI TUBE A
N DIAPHRAGM VALVE = h
DPB-## PROCESS FITTINGS & DEVICES ¢ STRAINER | N
DUAL DISK SWING CHECK G - CENTRIFUGE |
I<| SYMBOL DESCRIPTION:
VALVE
CHK-#4
CLEAN OUT
Il BLIND FLANGE
> DUCK BILL CHECK VALVE DUMPSTER
CHK-## ] PIPE CAP (Fiy ROTAMETER
GRIT CLASSIFIER WITH
GATE VALVE ROTAMETER WITH NEEDLE CONCENTRATOR
o _ | NO = NORMALLY OPEN |:0:| EXPANSION COUPLING EJECTOR
VALVE
GAV-##  GAV-H# NC = NORMALLY CLOSED
NO NC h~ FLEXIBLE COUPLING
=
= al
SLOBE VALVE DIAPHRAGM SEAL PROCESS EQUIPMENT = CALIBRATION COLUMN
= COARSE GRIT SCREEN
o () NO = NORMALLY OPEN v
GLlillg### GL,\q/-g# NC = NORMALLY CLOSED Y DRAIN SYMBOL DESCRIPTION:
I I
@ GAUGE AIR INTAKE FILTER
MUD VALVE
MV —
- — - DOUBLE CONTAINMENT PIPE WASTE GAS BURNER
R~ A It~ | VERTICAL TURBINE PUMP
D0 D MULTI-PORT VALVE(S) 4| NOZZLE AUTO STRAINER
SR DIFFUSER | |
» 4 NEEDLE VALVE BASKET STRAINER —
NV-#tH
1] ORIFICE PLATE _ INJECTION QUILL =
>4 PINCH VALVE It I FILTER
PV-#tH 2 PILOT TUBE
I —
PLUG VALVE 3\./‘:” PROGRESSIVE CAVITY
O NO = NORMALLY OPEN = PULSATION DAMPER |HFMHI FLOW METER (MAGNETIC) —— PUMP
PLVA###  PLV-#4 NC = NORMALLY CLOSED
NO NC @b QUICK CONNECTOR
PRV-## iﬂ PRESSURE RELIEF VALVE COUPLING WITH CAP MIXER T
u:_:, QUICK CONNECTOR SUBMERSIBLE PUMP
COUPLING
l% PRESSURE REGULATING QUICK CONNECTOR
PRV.-## VALVE [:: COUPLING (FEMALE)
QUICK CONNECTOR fgizz CENTRIFUGAL PUMP
ERROV-## RUPTURE DISK (PRESSURE O COUPLING (MALE) | | AXIAL FLOW PUMP
RELEASE)
D REDUCER, CONCENTRIC |—\;L' METERING PUMP
RDV-# RUPTURE DISK (VACUUM LI BACK DRAFT DAMPER
£ RELEASE) DN REDUCER, ECCENTRIC
DESIGN INSTRUMENTATION DATE
VERIFY SCALE J. BOYLES PARADISE IRRIGATION DISTRICT MARCH 2024
BAR IS ONE INCH ON FOR REFERENCE ONLY LPRAWN 0 s PROJECT NO.
ORIGINAL DRAWING PROJECT MANAGER RFP J- 1SIDORO WATERW RK WASHWATER EQUALIZER TANK REPLACEMENT LEGEND NO. 2 22-098

O I

IF NOT ONE INCH ON

(NOT FOR CONSTRUCTION)

THIS SHEET, ADJUST

SCALES ACCORDINGLY | \

DATE

REVISION

BY

APVD

CHECKED
B. YOUNG

APPROVED
J. RIESS

E NG I NE E R 8

760 CYPRESS AVE SUITE 201, REDDING, CA. 96001

PROJECT

PARADISE, CA

DRAWING NO.

N-2

SHEET NO.
50

FILENAME: L:\CAD\Projects\22-098 PID WTP Equalizer Tank Replacement\07 Drawings\2298D-N002.dgn

PLOT DATE: 3/24/2024

PLOT TIME: 3:39:40 AM




ABBREVIATIONS:

A
AB
ABI
ACK
AF
Al
AIC
ALM
ALT
ANN
AO
ARV
AS
ATS
AUTO

BAV
BDD
BFP
BFV
BLWR
BP

CARV
CB
CEN
CC
CIP
CIPMC
CIPRC
CKV
CL2
CMP
CON
COND
CP
CLPG
CRP
CTRL
Cu

Ccv

DEC
DEPL
DG

DI
DIA
DIF
DCL2
DO
DP
DWG

EFF
EGO
ETM
ETMF
ETMS
EQPM
EOL
ES
EXIST

FA
FC
FCV
FDBK
FE

Fl

FL
FLR
FLTR
FM
FO
FR
FS
FVNR
FW
FWD

AMPERE

AERATION BASIN

AERATION BASIN INFLUENT
ACKNOWLEDGE(D)

AIR FLOW

ANALOG INPUT

AMPS INTERRUPTING CAPACITY
ALARM

ALTITUDE VALVE
ANNUNCIATOR

ANALOG OUTPUT

AIR RELIEF VALVE

AIR SUPPLY

AUTOMATIC TRANSFER SWITCH
AUTOMATIC

BALL VALVE
BACKDRAFT DAMPENER
BACKFLOW PREVENTER
BUTTERFLY VALVE
BLOWER

BACKPULSE

COMBINATION AIR RELEASE & VACUUM VALVE
CIRCUIT BREAKER

CENTRIFUGE

CALIBRATION COLUMN
CLEAN-IN-PLACE

CLEAN-IN-PLACE MAINTENANCE CLEAN
CLEAN-IN-PLACE RECOVERY CLEAN
CHECK VALVE

CHLORINE

COMPRESSOR

CONTACTOR

CONDUCTIVITY

CONTROL PANEL

COUPLING

CORPORATION VALVE

CONTROL

COPPER, BARE

CONTROL VALVE

DRAIN

DECREASE
DEPLETION
DIGESTER GAS
DISCRETE INPUT
DIAPHRAGM VALVE
DIFFUSERS
DECHLORINATION
DISCRETE OUTPUT
DIFFERENTIAL PRESSURE
DRAWING

EFFLUENT

EMERGENCY GAS OFF

ELAPSED TIME METER

ELAPSED TIME METER (FAST SPEED)
ELAPSED TIME METER (SLOW SPEED)
EQUIPMENT

ELECTRONIC OVERLOAD
EMERGENCY STOP

EXISTING

FILTER

FOUL AIR

FAIL CLOSED

FLOW CONTROL VALVE
FEEDBACK

FINAL EFFLUENT

FLOW INDICATOR

FAIL

FLARE

FILTER

FLOW METER

FLOW ORIFICE
FORWARD-REVERSE

FLOAT SWITCH OR FLOW SWITCH
FULL VOLTAGE NON-REVERSING
FINISHED WATER

FORWARD

GAT
GND
GAL
GAV
GLB
GPD
GPH
GPM

H, HI
HMI
HOA
HSV
HYD

INC
INF
10

IOE

JB
JOR

L, LO
LCS
LEAK
LOR
LOS
LR
LS

M, MTR
MA

MA

MC
MCC
MCP
MDF
MEMBR
MF
MFR(S)
MGCL2
MGD
MGL
MH
MO
MOD
MP
MSTR
MTU

NAOCL
NEUT
NIA
NG
NH3
NPW

OoC
OCA
OCR
oIT
OL
00
OOA
OOR
ORP
0SC

GATE

GROUND

GALLONS

GATE VALVE

GLOBE VALVE
GALLONS PER DAY
GALLONS PER HOUR
GALLONS PER MINUTE

HIGH
HUMAN MACHINE INTERFACE
HAND-OFF-AUTO

HOSE VALVE

HYDRANT

CURRENT

INCREASE

INFLUENT

INPUT / OUTPUT
INTERNAL-OFF-EXTERNAL

JUNCTION BOX
JOG-OFF-REMOTE

LOW

LOCAL CONTROL STATION

LEAK DETECTION

LOCAL-OFF-REMOTE

LOCAL-OFF-STOP

LOCAL / REMOTE

LIFT STATION, LEVEL SWITCH (l.E. FLOAT)

MOTOR

MANUAL / AUTO

MILLIAMP

MANUFACTURE CABLE
MOTOR CONTROL CENTER
MOTOR CIRCUIT PROTECTOR
MAIN DISTRIBUTION FRAME
MEMBRANE

MEMBRANE FILTRATION
MANUFACTURE(S)
MAGNESIUM CHLORIDE
MILLION GALLONS PER DAY
MILLIGRAMS PER LITER
MANHOLE

MOISTURE

MODULATED

METERING PUMP

MOTOR STARTER

MASTER TELEMETRY UNIT

SODIUM HYPOCHLORITE
NEUTRALIZATION

NOT IN AUTO

NATURAL GAS

AMMONIA

NON-POTABLE WATER

OPEN-CLOSE

OPEN-CLOSE-AUTO
OPEN-CLOSE-REMOTE

OPERATOR INTERFACE TERMINAL
OVERLOAD

ON/OFF (MAINTAINED)
ON-OFF-AUTO

ON-OFF-REMOTE

OXIDATION REDUCTION POTENTIAL
OPEN-STOP-CLOSE

P, PMP
PAH
PART
PB
PC
PCV
PD
PDS
PER
pH
PLC
PLV
PNL
PO
POL
POS
POT
PPG
PPH
PPM
PR

P, PRES
PRIM
PRV
PS
PSI
PW

RAS
RAW
RD
RF
RIO
RLX
RMT
RNING
RR
RS
RSP
RST
RTD
RTU
RVS

SB
SBS
SCC
SCR
SECD
SEL
SEQ
SES
SFTN
SHC
SIL
SLC
SLG
SLOS
SOL
SP
SPD
SPR
SS
SSS
ST
STBY
STR
STRT
SWR

PUMP

PRESSURE HIGH ALARM
PARTICLE COUNTER

PUSH BUTTON

PNEUMATIC CONTROLLER
PRESSURE CONTROL VALVE
PULSATION DAMPENER
PRESSURE DIAPHRAGM SEAL
PERMISSIVE

HYDROGEN ION CONCENTRATION
PROGRAMMABLE LOGIC CONTROLLER
PLUG VALVE

PANEL

PULSED OUTPUT

POLYMER

POSITIONER OR POSITION
POTENTIOMETER

POUNDS PER GALLON

POUNDS PER HOUR

PARTS PER MILLION

PAIR

PRESSURE

PRIMARY

PRESSURE REDUCING / REGULATING / RELIEF VALVE
PRESSURE SWITCH

POUNDS PER SQUARE INCH
PUBLIC WORKS

RUN / RUNNING

RETURN ACTIVATED SLUDGE
RAW WATER

RUPTURE DISK

RADIO FREQUENCY
REMOTE INPUT / OUTPUT
RELAX

REMOTE

RUNNING

REVERSE ROTATION

RAW SEWAGE

RAW SEWAGE PUMP

RESET

RESISTANCE TEMPERATURE DEVICE
REMOTE TERMINAL UNIT
REVERSE

SUMP

SLUDGE BLANKET

SODIUM BISULFATE

SCREW CONVEYOR

SCREEN

SECONDARY

SELECTOR

SERVICE ENTRANCE EQUIPMENT
SERVICE ENTRANCE SECTION
SOFTENED WATER

SODIUM HYPOCHLORITE
SILENCER

SINGLE LOOP CONTROLLER
SLIDE GATE
START-LOCK-OFF-STOP
SOLENOID VALVE

SET POINT

SPEED

SPARE

START / STOP (MAINTAINED)
SOLID STATE STARTER (SOFT START)
STOP

STANDBY

STRAINER

START

SAFETY SHOWER

T, TEMP
TAH
TERT
TCL2
T/M
TK
TRV
TS
TSS
TURB
TWAS

uG
uv

VFD

WAS
WSH
ww
XMTR

ZS

TEMPERATURE

TEMPERATURE ALARM HIGH
TERTIARY

TOTAL CHLORINE

TEMPERATURE AND/OR MOISTURE
TANK

THERMAL RELIEF VALVE
TEMPERATURE SWITCH

TOTAL SUSPENDED SOLIDS
TURBIDITY

THICKENED WASTE ACTIVATED SLUDGE

UNDERGROUND
ULTRAVIOLET

VOLT
VARIABLE FREQUENCY DRIVE

WATER

WASTE ACTIVATED SLUDGE
WASHER

WASTEWATER
TRANSMITTER

POSITION SWITCH (l.E. LIMIT)

VERIFY SCALE

BAR IS ONE INCH ON
ORIGINAL DRAWING

O I

IF NOT ONE INCH ON
THIS SHEET, ADJUST
SCALES ACCORDINGLY

FOR REFERENCE ONLY

PROJECT MANAGER RFP

(NOT FOR CONSTRUCTION)

NO

DATE REVISION

BY

APVD

DESIGN
J. BOYLES

| BRAWN
J. ISIDORO

CHECKED
B. YOUNG

APPROVED
J. RIESS

WATERWORKS

E NG I NE E R 8

760 CYPRESS AVE SUITE 201, REDDING, CA. 96001

PARADISE IRRIGATION DISTRICT

WASHWATER EQUALIZER TANK REPLACEMENT
PROJECT

PARADISE, CA

INSTRUMENTATION

ABBREVIATIONS

DATE
MARCH 2024

PROJECT NO.
22-098

DRAWING NO.

N-3

SHEET NO.
51

FILENAME: L:\CAD\Projects\22-098 PID WTP Equalizer Tank Replacement\07 Drawings\2298D-N003.dgn

PLOT DATE: 3/24/2024

PLOT TIME: 4:21:29 AM




1 3 5 6
= = = =
AL x T x < x x T x < x
o QT =%m £20 =2 =%m =24 =2
o Zz ITvZ IvT T ITvD IwvT v
£ <> 2z 2z5 2z ZEZ% 2Z5 2z>
g =29 =ZET =2 =E9 zET =2y
AHPY /LALY [ LARN /LALY /LARY /LY
2 NN, zz/kaz) 22
—
LIZJ s o o ) o o
[a
: :
= JTAL\ /TAR\ JTAL\ /TAR\ Li
L NN AN 321/ \321/ \322/ \322/
\322/ \322/ \322/ . .
ANRVANEEAN | | | | |
@ L | L o |
FROM | | | | | | |
OPERATIONS | | | | | |
BUILDING | | | | |
(s /TSR /C5H | | | | |
322/ \ 322/ \ 322 | | | | |
| | |
| |
| | | | |
- | | | | |
| | | | |
| | | | |
| | | | |
| | |
| |
1w I |
(ap]
0= _/_ = Y LSC /LsH | | |
& . STORM DRAIN | | |
_V_ % | | |
TS 6" D i —18" OF — | | |
== 1 V-1002 | | |
SUBMERSIBLE PUMP ~ | | |
P3251 S ==
3 | | |
l | | |
e -
DRAINAGE TRANSFER V-1001 | | |
SUMP | | |
| | |
i | | FA {/%
| | | TO LITTLE
| | | BUTTE CREEK
0= | | |
| | 10" BRW | > N 6'D % %
| | | V-3204 TO LITTLE
| | | BUTTE CREEK
WASHWATER EQUALIZATION | | |
TANK NO. 1
T3201 LVL
LSL LSH LIT
322 322 322
) : :
6"D —18" OF — = 5 2
24" BRW Mo —O=
V-2001
Y 6" BRW N-5 A
TO WASHWATER
PUMP STATION
SLIDE GATE SG-100 o
OPENING IN COMMON WALL 10" BRW—
@ 24" BRW V3202
WASHWATER EQUALIZATION
FROM FILTERS TANK NO. 2
T3202
DESIGN INSTRUMENTATION DATE
VERIFY SCALE J. BOYLES PARADISE IRRIGATION DISTRICT MARCH 2024
i WATERWORKS
ORIGINAL DRAWING PROJECT MANAGER RFP J- 1SIDORO WASHWATER EQUALIZER TANK REPLACEMENT WASHWATER EQUALIZATION TANKS P&ID 22-098
0 I 1" (NOT FOR CONSTRUCTION) CHECKED E N G N E ER 8 PROJECT DRAWING NO.
IF NOT ONE INCH ON B. YOUNG N-4
THIS SHEET, ADJUST APPROVED PARADISE, CA SHEET NO.
SCALES ACCORDINGLY[\o [ pate | RevisiON BY | APVD J. RIESS 760 CYPRESS AVE SUITE 201, REDDING, CA. 96001 52

FILENAME: L:\CAD\Projects\22-098 PID WTP Equalizer Tank Replacement\07 Drawings\2298D-N004.dgn

PLOT DATE: 3/24/2024

PLOT TIME: 4:19:14 AM




1 3 5 6
P3211 SHOWN, TYPICAL FOR o o
P3212, P3213, AND FUTURE P3214 = <
r a) > 2] )
4 o e x Z O o 2z
5 = = = E = So So =
% < < 0 < w g = oz 2z =
o =<0 =-Z =@ =9 CZ)E‘_IC—) %E‘_O
o IoS5 ToZz Tod Tl QoS Swa©
: 252 235 2% 233 2ii=2 2li=2
=aZ =ax =arF =4 Z>aZ z3arx
MRY [MRY MAY [MNY /VRY N
3211 N3211] N3211/4 N3211/ N2551/] N2551/
o o o o o o o
=
=
/MR\ /MR\ /MA\ /MN\ /MR\ /MN\
\321y/ \321¢/ \321¢/ \321¢/ \s51/ \255/
TR TR RV
o S uw
3 o5
; SOOE - OE
: 211/ 0g \255)/
O oz \V4
= z0
60
Z

A N-4

FROM WASHWATER
EQUALIZATION
TANKS

6" BRW

/ TO TEMPORARY BOOSTER PUMP

@]

NONIONIC POLYMER
METERING PUMP
P2551

N

POLYMER STORAGE TANK

V

"r/
6" BRW @) \»:_)j‘ V-3232  V-3233
V-3231
WASHWATER PUMP
NO. 3
P3213
=
2 T
o
>
6" BRW @ ti)j‘ V-3222 V3223
V-3221
WASHWATER PUMP
NO. 2
P3212
’T/

6" BRW—{_} t:)j
V-3211

WASHWATER PUMP
NO. 1
P3211

V-3204

V-3212 V-3213

2

TO SOLID LAGOONS

-t POLYMER y
DESIGN DATE
INSTRUMENTATION
VERIFY SCALE J. BOYLES PARADISE IRRIGATION DISTRICT MARCH 2024
= WATERWORKS
ORIGINAL DRAWING PROJECT MANAGER RFP J. ISIDORO WASHWATER EQUALIZER TANK REPLACEMENT WASHWATER PUMP STATION P&ID 22-098
0 I " (NOT FOR CONSTRUCTION) CHECKED ENGI NETETR S PROJECT DRAWING NO.
IF NOT ONE INCH ON B. YOUNG N-5
THIS SHEET, ADJUST APPROVED PARADISE, CA SHEET NO.
SCALES ACCORDINGLYI \o |  paTE | REVISION BY | APVD J. RIESS 760 CYPRESS AVE SUITE 201, REDDING, CA. 96001 53

FILENAME: L:\CAD\Projects\22-098 PID WTP Equalizer Tank Replacement\07 Drawings\2298D-N005.dgn

PLOT DATE: 3/24/2024

PLOT TIME: 4:07:57 AM




	01 G-1
	02 G-2
	03 G-3
	04 G-4
	05 G-5
	06 G-6
	07 1-D-1
	08 1-D-2
	09 2-D-1
	10 C-1
	11 C-2
	12 1-C-1
	13 2-C-1
	14 S-1